
* Corresponding author.

1944-3994/1944-3986 © 2020 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2020.25639

189 (2020) 9–17
June

Recovery of cooling tower blowdown water through reverse osmosis (RO): 
review of water parameters affecting membrane fouling and pretreatment 
schemes

Jawwad Ahmeda, Yousuf Jamala,*, Muhammad Shujaatullahb

aInstitute of Environmental Sciences and Engineering, School of Civil and Environmental Engineering, 
National University of Sciences and Technology (NUST), Islamabad 44000, Pakistan, emails: yousuf.jamal@iese.nust.edu.pk (Y. Jamal),  
jawwad.ahmed1@gmail.com (J. Ahmed) 
bPrime Chemicals Corporation, 223 Anum Blessings, KCHS Blk 7/8, Shahrah-e-Faisal, Karachi, Pakistan,  
[...]
COD (74.8–83.2 mg/L in feed; 38–52 mg/L in the supernatant) 
and silica (84.9–109.9 mg/L in feed; 45.5–53.5 mg/L in the 
supernatant), no appreciable improvement in SDI values was 
found. The addition of a filtration step improved the perfor-
mance of turbidity (6.6–12.5 NTU in the feed; 0.29–0.37 NTU 
in filtrate), COD (74.8–83.2 mg/L in feed; 34.7–50.3 mg/L in 
filtrate), silica (84.9–109.9 mg/L in feed; 39.6–42.4 mg/L in fil-
trate) and SDI5 (16 in feed; 5.5 in filtrate) reduction. It is fur-
ther noted that the coagulant dosages in this study were an 
order of magnitude higher than those of other studies using 
PACl. Although no explanation for this has been offered, 
it is possible that the presence of phosphonates necessi-
tated higher consumption of the coagulant in view of the 
detrimental effect of the common phosphonates on coagu-
lation [57].

Wang et al. [19] investigated different coagulants in treat-
ing CTBD stream before media filtration, and also found PACl 
to be an effective coagulant along with polymer flocculant 



J. Ahmed et al. / Desalination and Water Treatment 189 (2020) 9–1714

(cationic polyacrylamide) in reducing turbidities to less than 
1 NTU and SDI to less than 5.

Although the focus of study of Altman et al. [58] was 
on the reduction of water usage through side-stream mem-
brane (nanofiltration) filtration for a cooling tower, they 
observed silica fouling of the membranes fed with water 
pretreated through a set of filtration steps (sand filter > GAC 
filter > 50 µm cartridge filter > 1 µm cartridge filter). Based 
on a higher feed-interstage than interstage-concentrate 
differential pressure, fouling can be assessed to have been 
caused by colloidal silica and suggests a limitation of the 
media and cartridge filters in preventing colloidal silica 
carryover.

3.3. Powdered activated carbon (PAC) adsorption

As opposed to applications of GAC, which involves the 
use of the activated carbon in granular form loaded in beds 
similar to that of media filters, PAC has a much smaller par-
ticle size, allowing it to be dosed into the feed water to allow 
adsorption within the water stream prior to removal through 
sedimentation or filtration, while some studies have also 
noted it to be more effective at organics removal than GAC 
due to a higher surface area resulting from smaller particle 
size [59]. Different configurations and modes of application 
of PAC with UF have been studied as a method that uses the 
PAC to remove organics through adsorption, improves mem-
brane performance by forming a porous cake layer on the 
UF membrane surface, a phenomenon which also reduced 
irreversible fouling [60].

PAC adsorption has been found to be capable of reduc-
ing DOC concentrations to a minor extent, with a preference 
towards low molecular weight (LMW) organic substances. 
When succeeded by UF, however, the results–discussed in 
succeeding sections – were found to be better than tests for 
UF alone and UF preceded by coagulation. Furthermore, 
with a PAC dose of 20 mg/L, specific DOC adsorption in the 
range of 0.06–0.17 mg DOC/mg PAC was reported which 
was comparable that in wastewater treatment plant effluent, 
indicating a generally high organic load in CTBD streams 
and corresponding affinity for adsorption onto PAC [13,61].

Frick et al. [17] also considered GAC sorption in their 
experiments, but noted no improvement in the filtrate qual-
ity in terms of turbidity and silica removal. They did, how-
ever, observe a further 50% reduction in COD values than 
when the water was passed through sand filters after coag-
ulation only.

3.4. Ultrafiltration

Study of Farahani et al. [14] on ultrafiltration as a pre-
treatment to RO showed performance comparable to their 
tests for coagulation–sedimentation–filtration, with a tur-
bidity reduction of 98% (73.6 NTU in feed water; 1.55 NTU 
in filtrate), COD reduction of 17% (181 mg/L in feed water; 
151 mg/L in filtrate) and SDI reduction from 6.57 to 2.07. 
Permeate flux across the downstream RO membrane showed 
up to a 33% improvement over untreated water stabilized 
flux. Additionally, the permeate flux of the UF membrane 
itself receded over time suggesting a requirement for suitable 
pretreatment for the UF membrane as well.

The study of Löwenberg et al. [13] on UF also showed 
a significant reduction in CTBD water turbidity, but neg-
ligible performance in reducing DOC. This was attributed 
to the size of the organic matter in CTBD potentially being 
lower than the UF membrane pore size (<20 nm). They also 
encountered repeated fouling on the membrane, and in 
view of the previous observation concluded that suspended 
solids and colloids may be responsible for the fouling. They 
also concluded that UF as a stand-alone pretreatment for 
RO may be insufficient with a 60% reduction in downstream 
RO permeate flux in 5 d. Flux decline for UF preceded by 
PAC dosing was, in comparison, less than 50%. Considering 
the portion of the DOC reduction through PAC–primarily 
LMW range – and the presence of bio-dispersant within the 
CTBD stream of the comparable molecular weight range, the 
appreciable influence of biodispersant on membrane foul-
ing was identified. In their experiments with coagulation–
ultrafiltration, they did not find a significant improvement 
in the reduction in membrane fouling. Moreover, the RO 
membrane fouling through residual iron was also observed.

An investigation by Zhang et al. [15] in using UF to treat 
CTBD from a coal-fired power plant involved pilot testing 
two UF membranes in inside-out and outside-in operational 
modes. The UF modules were fed with CTBD water after 
passing through a disk filter, the porosity of which, as well 
as details of inline coagulant dosing, were not documented. 
The UF membranes removed roughly 35%–50% of the COD 
(3–4.8 mg/L in feed; 1.5–3.0 mg/L in filtrate) and consistently 
reduced turbidity to less than 0.3 NTU (from 5.0–23.0 NTU 
in the feed). The UF membranes also removed around 60% 
of the orthophosphate (0.5–2.0 mg/L in feed; 0.2–0.7 mg/L in 
filtrate) and a major portion of total iron and colloidal silica. 
The UF filtrate SDI was consistently below 2.5. Performance 
of downstream RO in terms of transmembrane pressure 
(TMP) and permeate flux of both types of membranes were 
comparable–both were, however, backwashed at different 
frequencies.

Zhang et al. [18] also studied outside-in UF membranes 
in a pilot test for recycling CTBD in terms of turbidity, COD, 
total iron, colloidal silica, copper and SDI reduction. The UF 
module was fed with CTBD water after passing through a 
50 µm disk filter and dosed with PACl and PAM (polyacryl-
amide) among other chemical additives. They documented 
total iron reduction of around 70% (47–197 mg/L in feed; 
15–44 mg/L in filtrate), colloidal silica reduction of 65% (14–
109 mg/L in feed; 1.2–32 mg/L in filtrate), COD reduction 
of 40% (2.9–4.8 mg/L in feed; 1.4–4.0 mg/L in filtrate), phos-
phate reduction of 55% (0.7–2.0 mg/L in feed; 0.2–0.8 mg/L 
in filtrate) and negligible copper reduction, along with a 
consistent SDI less than 3.0.

COD reduction of over 65%, and as high as 85%, was 
reported by in another pilot study by Jinpo et al. [62] using 
outside-in UF with a 150 µm disk prefiltration. They also 
reported UF filtrate turbidity and SDI values consistently 
below 1 NTU and 2.0 respectively.

Chunxia and Lin compared the increase in TMP of a 
downstream nanofiltration membrane as a measure of resid-
ual fouling potential for UF preceded by media filtration 
and coagulation–sedimentation and found the latter to be 
more effective in limiting the increase in the nanofiltration 
TMP [20].



15J. Ahmed et al. / Desalination and Water Treatment 189 (2020) 9–17

Experience at full-scale plants recycling CTBD streams 
supports the sufficiency of UF in meeting filtrate SDI val-
ues typically below 3.0, and exclusively below 5.0, but note 
its limitation in rejecting organics, with only a third of the 
organics in terms of COD removed at the Gaojing Power 
Plant in China. The CTBD recycling plant at this facility oth-
erwise allowed recovery of 370 m3/hr of CTBD water into 
high purity boiler feed water with a pretreatment scheme 
of media filter > disk filter > ultrafiltration upstream of the 
RO units [21]. Furthermore, Ying identified the propensity 
of the UF membrane system at this facility itself to foul, and 
the phenomenon was attributed to biofouling, and the use 
of biocides successfully mitigated the extent of fouling [45].

For another full-scale facility recovering 450 m3/hr of 
CTBD water through coagulation–sedimentation > ultra-
filtration upstream of the RO, Qi et al. [22] also identified 
organic/biological fouling as a major impediment to the sta-
ble operation of the UF, and used lime treatment to reduce 
the COD of the CTBD by over 50% upstream of the UF, which 
further allowed the UF to reduce the effluent COD to around 
10 mg/L from an initial value of over 40 mg/L.

Study of Wanbing on a full-scale CTBD recycling facility 
used coagulation–sedimentation followed by multimedia fil-
tration upstream of the UF. They reported a coagulant dose 
on the order of 50–60 mg/L along with a coagulant aid of 0.50–
0.75 mg/L to be optimum for turbidity removal. Furthermore, 
even with multiple unit processes upstream of the UF, they 
also noted biofouling to be incident on the UF membranes 
and made us of biocides to alleviate the extent of fouling [23].

3.5. Microfiltration (MF)

Yin et al. [63] applied MF to treat CTBD stream after a 
stage of coagulation–sedimentation. They reported consis-
tent turbidity reduction from 6–10 NTU in the influent to less 
than 1 NTU and effluent SDI values consistently below 3. In 
short term filtration runs, they were able to recover the TMP 
totally through regular backwashing.

The study of Zhang et al. [18] provided a comparison of 
UF membranes to MF (0.1 µm pore size) membranes. MF per-
formance was slightly worse off, but largely comparable to 
UF, with total iron reduction of around 70% (47–197 mg/L in 
feed; 19–48 mg/L in filtrate), colloidal silica reduction of 45% 
(9.6–70.4 mg/L in feed; 1.2–32 mg/L in filtrate), COD reduction 
of 38% (2.9–4.8 mg/L in feed; 1.5–3.5 mg/L in filtrate), phos-
phate reduction of 56% (0.7–2.0 mg/L in feed; 0.1–0.8 mg/L in 
filtrate) and negligible copper reduction, along with a con-
sistent SDI less than 3.0. They also noted that the addition of 
PACl and PAM did not result in a significant improvement of 
permeate quality.

Wang et al. [64] investigated MF and UF as pretreatment 
for RO for a pharmaceutical industry CTBD stream. For 
both trials, the CTBD water was prefiltered through a sand 
filter. The addition of coagulants or other chemical condi-
tioners was not documented. They found that MF, operating 
in a cross-flow mode, was able to consistently maintain 
filtrate turbidity less than 0.2 NTU for feed turbidity of 
2–12 NTU. Although they found comparable results for the 
UF membranes, they concluded MF to be more feasible on 
commercial grounds.

4. Conclusion

Characterization of CTBD water has been carried out 
based on physical parameters like turbidity, which seem a 
very reasonable choice given that membrane manufacturers 
have generally provided threshold limits. COD and TOC 
have also been used as indicators of organic fouling. Other 
parameters that have not been the focus of characterization, 
but have a profound effect on membrane processes include 
iron, phosphate, and concentrations of otherwise omni-
present ions that although may not directly affect the treat-
ment performance, become precursors for scaling for high 
recovery desalination plants.

In most of the pilot tests carried out for evaluation of pre-
treatment schemes for feed the CTBD recycle water to RO 
unit, it is observed that feed water characterization has gen-
erally ignored the chemical treatment program and impact 
of residual chemicals on the pretreatment performance as 
well as fouling on RO membranes and pretreatment equip-
ment. This may primarily be due to the fact that most indus-
tries tend to use proprietary chemicals where the exact 
composition of the treatment chemicals are withheld by the 
suppliers as trade secrets. In any case, the detrimental effect 
of these chemicals warrants further studies focusing on their 
removal.

Biological processes have recently been considered for 
the removal of chemicals in the CTBD streams. Even so, mul-
tiple installations on full scale suggest that physico-chemical 
processes are sufficient as unit processes for CTBD water 
pretreatment for RO.

From among the prefiltration schemes, ultrafiltration has 
been a popular choice as pretreatment for RO for the CTBD 
streams. Additionally, in all full-scale facilities covered in this 
paper, pretreatment for ultrafiltration was provided and is 
especially advisable if the cooling tower chemical treatment 
program includes specific chemicals – like bio-dispersants 
– that may cause repeated and/or irreversible fouling in the 
UF membranes themselves.

Microfiltration has not been a popular choice, but a 
comparison of MF with UF suggests that MF may be an 
equivalent or even a better alternative to UF. In the selection 
of the level of filtration, however, it is strongly felt that the 
particle size distribution of the suspended solids in water has 
been ignored, and warrants inclusion among parameters of 
characterization in future studies.

References
[1] B. van Limpt, A. van der Wal, Water and chemical savings in 

cooling towers by using membrane capacitive deionization, 
Desalination, 342 (2014) 148–155.

[2] V.M. Correia, T. Stephenson, S.J. Judd, Characterisation of textile 
wastewaters-a review, Environ. Technol., 15 (1994) 917–929.

[3] B. Islam, A. Musa, E. Ibrahim, A. Salma, M. Babiker, Evaluation 
and characterization of tannery wastewater, J. For. Prod. Ind., 
3 (2014) 141–150.

[4] B.S. Shete, N. Shinkar, Dairy industry wastewater sources, 
characteristics and its effects on environment, Int. J. Curr. Eng. 
Technol., 3 (2013) 1611–1615.

[5] D.J. Flynn, The Nalco Water Handbook, McGraw-Hill, New 
York, 2009.

[6] C.L. Stratton, G.F. Lee, Cooling towers and water quality, 
J. Water Pollut. Control Fed., 47 (1975) 1901–1912.



J. Ahmed et al. / Desalination and Water Treatment 189 (2020) 9–1716

[7] H. Yan, L. Liu, F. Yang, D. Takaoka, C. Wang, Operational 
optimization of air conditioning cooling water system with UF–
RO desalination, Desalination, 251 (2010) 53–57.

[8] R.R. Cavano, Developing cooling water treatments, Anal. Fall, 
15 (2008) 27–40.

[9] S. Hägg Mameng, R. Pettersson, Localised Corrosion of 
Stainless Steels Depending on Chlorine Dosage in Chlorinated 
Water, in: EUROCORR 2011, 4–8 September 2011, Stockholm, 
Sweden, 2011.

[10] T. Keister, Cooling Water Management Basic Principles and 
Techno logy, ProChemTech International, Inc., Pennsylvania, 2008.

[11] N.E. Koeman-Stein, R.J. Creusen, M. Zijlstra, C.K. Groot, 
W.B. van den Broek, Membrane distillation of industrial cooling 
tower blowdown water, Water Resour. Ind., 14 (2016) 11–17.

[12] X. Yu, H. Yang, H. Lei, A. Shapiro, Experimental evaluation on 
concentrating cooling tower blowdown water by direct contact 
membrane distillation, Desalination, 323 (2013) 134–141.

[13] J. Löwenberg, J.A. Baum, Y.-S. Zimmermann, C. Groot, 
W. van den Broek, T. Wintgens, Comparison of pre-treatment 
technologies towards improving reverse osmosis desalination 
of cooling tower blowdown, Desalination, 357 (2015) 140–149.

[14] M.H.D.A. Farahani, S.M. Borghei, V. Vatanpour, Recovery of 
cooling tower blowdown water for reuse: the investigation of 
different types of pretreatment prior nanofiltration and reverse 
osmosis, J. Water Process Eng., 10 (2016) 188–199.

[15] J. Zhang, H. Zeng, C. Ye, L. Chen, X. Yan, Pilot test of UF 
pretreatment prior to RO for cooling tower blowdown reuse of 
power plant, Desalination, 222 (2008) 9–16.